
Agenda Item No: 15.C

STAFF REPORT

Report To: Board of Supervisors Meeting Date: June 16, 2022

Staff Contact: Darren Schulz, Public Works Director

Agenda Title: For Possible Action: Discussion and possible action regarding (1) a proposed
Administrative Order on Consent (“AOC”) between Carson City and the United States
Environmental Protection Agency (“EPA”) wherein Carson City voluntarily agrees to
undertake specified measures to remedy alleged violations and prevent future violations
within the Wastewater Pretreatment Program (“Program”), and (2) designating the Carson
City Public Works Director as the City’s authorized representative for submissions
required by the AOC. (Adam Tully, ATully@carson.org and Andy Hummel,
[...]
Respondent for non-compliance with this AOC.  
 
49. In accordance with CWA § 309(a)(4), 33 U.S.C. § 1319(a)(4), the EPA will provide 
notice and a copy of this AOC to the State of Nevada upon execution. 
 
50. The undersigned signatory for Respondent certifies that he or she is authorized to execute 
this AOC and legally bind the Respondent. 
 

IX  EFFECTIVE DATE 

51. This AOC shall become effective on the date it is signed by the EPA. 

13



11 
 

IT IS SO AGREED AND ORDERED: 
 
 
FOR RESPONDENT  
 
 
 
 
_______________________________________             _______________________ 
Lori Bagwell, Mayor 
Carson City   
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

14



12 
 

 

 

 

FOR U.S. ENVIRONMENTAL PROTECTION AGENCY 
REGION 9 
 
 
 
_____________________________________  _____________________ 
Amy C. Miller-Bowen  Date 
Director, Enforcement and Compliance Assurance Division 
 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

15



13 
 

 

Appendix 1: September 2020 EPA Region 9 Pretreatment Compliance Audit 

16



 - 1 - 

 

 
 
 
 
 

 
 

Via E-mail 
Ms. Kelly Hale 
Environmental Control Authority Foreman 
Carson City 
3505 Butti Way 
Carson City, NV 89701 
 
Re: Clean Water Act Pretreatment Compliance Audit 

 
Dear Ms. Hale: 
 
Enclosed is the Pretreatment Compliance Audit (PCA) Report for Carson City. The PCA was 
conducted virtually on September 9, 2020, September 16, 2020, and September 30, 2020. We ask 
that the City provide short written responses to each of the requirements and recommendations 
presented in Section IV – Areas of Concern of the report by January 15, 2021. 

Please email your letter to Jim Polek at EPA (polek.jim@epa.gov), with a copy to the Nevada 
Division of Environmental Protection (andrew.dixon@ndep.nv.gov). 
 
We would like to thank you for your cooperation during the audit.  If you have any questions, 
please call Jim Polek at (415) 972-3185 or e-mail him at polek.jim@epa.gov. 

 

Sincerely, 
 
 
 

Eric Magnan, P.E. 
      Manager, Water Section I 
      Enforcement and Compliance Assurance Division 

 
 
Enclosure 
 
cc (enclosure by email): 

Andrew Dixon, Nevada Division of Environmental Protection 

 

 
UNITED STATES ENVIRONMENTAL PROTECTION AGENCY 

REGION IX – PACIFIC SOUTHWEST REGION 
75 Hawthorne Street 

San Francisco, CA  94105-3901 

December 4, 2020 

17

mailto:polek.jim@epa.gov
mailto:andrew.dixon@ndep.nv.gov
mailto:polek.jim@epa.gov


     
Region 9 Enforcement Division 

75 Hawthorne Street 
San Francisco, CA 94105 

 
 

 
  

1 
 

Inspection Date(s): September 9, 2020, September 16, 2020, and September 30, 2020 
Media:  Water 
Regulatory Program(s) Clean Water Act – PRETREATMENT COMPLIANCE AUDIT 
 

Company Name: Carson City Public Works Department 
Facility or Site Name: Pretreatment Program for Carson City Waste Resource Reclamation Facility 
Facility/Site Physical 
Location: 

3320 East Fifth Street 
Carson City, NV 89701 

Mailing address: 3505 Butti Way 
Carson City, NV 89701-3498  

Facility/Site Contact: Kelly Hale Title:  Environmental Control Foreman 
Phone:  775-283-7376 Email:  khale@carson.org 

 

Facility/Site Identifier: Nevada Discharge Permit NEV90008 – Carson City Waste Resource 
Reclamation Facility discharge to Groundwater of Nevada 
NPDES Discharge Permit NV0023591 – Carson City Public Works can 
discharge polished effluent from Brunswick Reservoir to Carson River 

 

Facility/Site Personnel Participating in Inspection: 
Name Affiliation Title Email 

Kelly Hale Carson City 
Public Works 

Environmental Control 
Authority Foreman 

khale@carson.org 

Mark Irwin Carson City 
Public Works 

Environmental Control 
Authority Senior Officer 

mirwin@carson.org 

Ken Peck Carson City 
Public Works 

Environmental Control 
Authority Senior Officer 

kpeck@carson.org 

Jen Churchward Carson City 
Public Works 

Environmental Control 
Authority Officer 

jchurchward@carson.org 

Andy Hummel Carson City 
Public Works 

Wastewater Utility 
Manager 

ahummel@carson.org 

 

EPA Inspector(s): 
Jim Polek EPA Enforcement 

Officer 
polek.jim@epa.gov 

Amelia Whitson EPA Pretreatment 
Coordinator 

whitson.amelia@epa.gov 

 

18

mailto:khale@carson.org
mailto:khale@carson.org
mailto:mirwin@carson.org
mailto:kpeck@carson.org
mailto:jchurchward@carson.org
mailto:ahummel@carson.org
mailto:polek.jim@epa.gov
mailto:whitson.amelia@epa.gov


Carson City Pretreatment Compliance Audit 
Inspection Date(s): September 9,16, and 30, 2020 

 

2 
 

Federal/State/Tribal/Local Representatives: 
Mark Kaminski NDEP Professional 

Engineer Water 
Pollution Control 

mkaminsk@ndep.nv.gov 

Peter Lassaline NDEP Staff Engineer 
Water Pollution 
Control 

plassaline@ndep.nv.gov 

Elizabeth Kingsland NDEP Bureau Chief ekingsland@ndep.nv.gov 
 

Report Author:  James Polek 415-972-3185 
   Date:     
 

Supervisor: 

 Eric Magnan 415-947-4179 
 Date:     

19

mailto:mkaminsk@ndep.nv.gov
mailto:plassaline@ndep.nv.gov
mailto:ekingsland@ndep.nv.gov


Carson City Pretreatment Compliance Audit 
Inspection Date(s): September 9,16, and 30, 2020 

 

3 
 

SECTION I – INTRODUCTION 
 
I. Purpose of the Audit 
The purpose of the pretreatment compliance audit (PCA) was to evaluate the effectiveness of 
the pretreatment program implemented by the Carson City Public Works Environmental 
Control Authority (ECA) for the Carson City Waste Resource Reclamation Facility (CCWRRF) with 
respect to the General Pretreatment Requirements of 40 CFR Part 403. The PCA included file 
review, assessment of resources, data management, program implementation, sewer use 
ordinance review, compliance monitoring, industrial user classification, and compliance with 
the Nevada Discharge permit. EPA Region 9 has direct implementation authority for oversight 
of the pretreatment program within the State of Nevada. 

The audit included review of selected control mechanisms and a file review of four industrial 
users. The PCA was conducted virtually because of travel and social distancing restrictions 
resulting from the Covid-19 pandemic. Therefore, no site visits of permitted significant 
industrial user (SIU) facilities were conducted. Once restrictions are lifted, in-person site visits 
of SIUs may be conducted. The PCA reviewed the pretreatment program for the 2019 calendar 
year and 2020 through the date of this PCA. The last PCA was conducted by an EPA contractor 
in September 2005 and the last pretreatment compliance inspection was conducted by EPA in 
October 2016. 
 
 
SECTION II – FACILITY / SITE DESCRIPTION 

II.1 Background 
The CCWRRF has two discharge permits. The CCWRRF discharges to the groundwater of the 
State of Nevada under Discharge Permit No. NEV90008. The existing permit expired on January 
6, 2015 and was administratively continued. The Carson City Public Works discharges polished 
wastewater effluent stored in the Brunswick Reservoir to the Carson River under the National 
Pollutant Discharge Elimination System (NPDES) permit No. NV0023591 issued by the State of 
Nevada. The existing permit expired on February 23, 2014 and was administratively continued. 
The State is in the process of updating these permits and plans to reissue the permits in the 
near future. 

The City’s most recent pretreatment annual report covers the period from January 1, 2019 
through December 31, 2019. This report was reviewed as part of the audit. 

Since the last pretreatment compliance inspection in October 2016, the CCWRRF has 
undergone major upgrades that were completed in December 2019. The CCWRRF is designed 
to treat up to 9.5 million gallons per day (MGD) and typically discharges approximately 6.9 

20



Carson City Pretreatment Compliance Audit 
Inspection Date(s): September 9,16, and 30, 2020 

 

4 
 

MGD. Treatment at the plant consists of preliminary, primary, secondary, and tertiary 
treatment. Preliminary treatment consists of raw wastewater passing through a fine, 
mechanical bar screen into two grit chambers for solids and grit removal. Primary treatment is 
conducted in two 80-foot diameter primary clarifiers; settled solids go to anaerobic digesters 
and wastewater is pumped to secondary treatment. Secondary treatment utilizes two 
bioreactors and three secondary clarifiers. The bioreactors are each segregated into three 
zones: an anaerobic zone to promote phosphorus removal, an anoxic zone to promote nitrogen 
removal by converting nitrates into nitrogen gas, and an aerobic zone to oxidize any remaining 
BOD and ammonia. Wastewater from the bioreactors flows to three 80-foot diameter 
secondary clarifiers. Tertiary treatment consists of sand filtration to decrease turbidity and 
disinfection in a chlorine contact basin using sodium hypochlorite. The treated wastewater is 
discharged to the Brunswick Canyon Effluent Storage Reservoir, various re-use sites, or for dust 
control at construction sites. 
 
II.2  Industrial User Classification 
The ECA has identified 19 significant industrial users (SIUs) discharging to the CCWRRF. Six of 
these SIUs are discharging categorical industrial users (CIUs) and consist of facilities that 
conduct metal finishing, iron & steel manufacturing, and ferrous casting. Two of the SIUs are 
non-categorical SIUs and consist of an industrial laundry and Douglas County (see Section II.5). 
The remaining 11 facilities are zero-discharging CIUs that include metal finishers, aluminum 
forming facilities, a die cutting facility, and an ink formulating facility. The ECA has issued 
individual permits to 17 of the 19 SIUs, with two permits pending because of a categorical 
determination change and a new facility. The aforementioned breakdown of SIUs reflects the 
situation once the pending permits are finalized. The ECA has also issued individual permits to 
its 442 non-significant industrial users, which include automotive facilities, food processors, 
industrial facilities, medical establishments, and facilities with septic systems. 
 
II.3  Control Mechanisms 
The ECA’s goal is to issue individual permits to all 461 IUs annually. Due to a legacy software 
system used to create permits, this goal has been difficult to achieve. This PCA focused on 
Carson City’s pretreatment program performance for calendar year 2019 and discussed 
changes or issues that have occurred since the last pretreatment compliance inspection in 
October 2016. The last PCA was conducted in September 2005, so the legal authority review 
conducted as part of this PCA was compared to the results from the 2005 PCA. 
 
II.4  Local Limits 
The ECA has not modified its local limits since 1995. The ECA established local limits for arsenic, 
barium, biochemical oxygen demand (BOD), boron, cadmium, total chromium, chemical oxygen 

21



Carson City Pretreatment Compliance Audit 
Inspection Date(s): September 9,16, and 30, 2020 

 

5 
 

demand (COD), copper, cyanide, formaldehyde, iron, lead, manganese, mercury, nickel, 
selenium, silver, sulfides, zinc, oil & grease, phenolic compounds, pH, temperature, and total 
suspended solids (TSS). The ECA had a contractor review their local limits in October 2018 
because the plant underwent major construction and the applicability of the local limits to the 
new plant needed to be assessed. The contractor determined that the existing local limits are 
protective of to CCWRRF and no revisions to the local limits are planned. The ECA is aware that 
if they need to revise their local limits then they need to have EPA’s Pretreatment Coordinator 
review and approve the new limits because revising any local limits is a program modification. 
 
II.5 Legal Authority 
The Carson City sewer use ordinance (SUO) located in Chapter 12.06 of the City Code was 
reviewed during this PCA using the Pretreatment Program Legal Authority Review Checklist 
(Appendix A). The SUO does not include all the components required under the 2005 
amendments to the General Pretreatment Regulations as well as other identified required 
components. The SUO requirements are detailed in the Areas of Concern section below and in 
Appendix A. The last time EPA reviewed Carson City’s SUO was during the September 2005 PCA, 
which identified some of the same missing requirements in the SUO. The SUO has not been 
updated since the September 2005 PCA. 
 
Carson City has an Interlocal Agreement with Douglas County, which has a commercial 
development and a residential development whose wastewater discharges to the City’s 
collection system. The ECA permits Douglas County as an SIU and has experienced some issues 
getting permits signed due to management turnover at the County; the situation has improved 
recently. The ECA has a good working relationship with Douglas County staff and has regularly 
received self-monitoring results. The City may have an Interlocal Agreement with Lyon County 
but ECA could not confirm its existence during the PCA. The ECA needs to submit Interlocal 
Agreements with Douglas and Lyon (if agreement exists) Counties to EPA for review and 
approval as a pretreatment program modification. 
 
II.6  Inspections and Compliance Monitoring 
The ECA’s goal is to inspect all industrial users annually and SIUs, including CIUs, semiannually. 
The ECA’s goal is to sample all SIUs, excluding zero-dischargers, annually. It is a pretreatment 
program requirement to inspect and sample all SIUs annually. In 2019, the ECA had 18 
permitted SIUs and two (Ameriken Die Supply and EZE-LAP Diamond) were not inspected and 
two (Ameriken Die Supply and Dura-Bond Bearing) were not sampled. 
 
 
 

22



Carson City Pretreatment Compliance Audit 
Inspection Date(s): September 9,16, and 30, 2020 

 

6 
 

II.7  POTW Compliance 
From July 2017 to September 2019, the CCWRRF had no discharge monitoring violations 
according to data reviewed in EPA’s ICIS database at the time of the inspection. The ICIS 
database does identify the following total phosphorus and pH minimum effluent limit 
violations. Between October and December 2019, the CCWRRF experienced an annual average 
total phosphorus effluent limit violation of 0.2 mg/l with a permit limit of 0.1 mg/l. Between 
July and September 2020, the CCWRRF experienced a daily pH minimum effluent limit violation 
of 6.41 S.U. with a permit limit of 6.5 S.U. 
 
II.8  Enforcement 
The ECA has not issued an enforcement action since 2010. In 2010, the ECA used an escalating 
enforcement method to get a non-cooperative industry to submit a baseline monitoring report 
and install a sampling manhole. When the ECA had a facility in significant non-compliance (SNC) 
they published that fact in the local Carson City newspaper. 
 
The ECA submitted an updated Enforcement Response Plan (ERP) for EPA review on August 31, 
2020. EPA will review and comment on the ERP before it is finalized. 
 
SIU compliance and the lack of enforcement actions were discussed during the PCA interview. 
The ECA indicated that they have had some late reports from SIUs and EPA pointed out that 
late reporting is a violation of an industrial user permit. During the file review portion of the 
PCA, effluent limit violations were identified in self-monitoring reports from the SIUs, however, 
no correspondence from the SIU to the ECA regarding these violations or enforcement actions 
from the ECA were in the files. The Areas of Concern section below discusses the lack of 
enforcement issue in more detail. 
 
 
SECTION III – OBSERVATIONS 
 
EPA did not identify significant deficiencies regarding ECA’s issuance of control mechanisms, 
conducting inspections, identifying and defining SIUs, and adequately preventing backups, 
pass–through and interference. However, EPA identified some deficiencies in program 
implementation as described below and further detailed in the Pretreatment Program Audit 
Checklist (Appendix B). Furthermore, EPA identified major deficiencies with Carson City’s 
enforcement of control mechanisms (Appendix B) and legal authority as described below and 